

POP-UP SHOP



Test Report No.: T51810280372TY

Date: DEC 07, 2018

Page 1 of 12

HAPPY ARTS&CRAFTS(NINGBO)CO.,LTD / HAPE INTERNATIONAL (NINGBO) LTD 9-27 NANHAI ROAD, DAGANG INDUSTRIAL CITY, BEILUN, NINGBO, CHINA PC:315800

The following samples were submitted and identified by/on behalf of the client as:

Item No.	:	E3159, E3159A
Country of Destination	:	GLOBEL
Labeled Age Grading	:	3Y+
Requested Age Grading	:	3Y+
Age Group Assessed by SGS As Per Age	:	OVER 3 YEARS
Guideline		
Age Group Applied in Testing	:	OVER 3 YEARS
Sample Receiving Date	:	OCT 11, 2018
Testing Period	:	OCT 11, 2018 TO DEC 07, 2018



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.agx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions/Terms-and-Conditio</u>

363 Bbb, Mo. 4, Jangrian Industrial Park, Mo. 430, Jinua Read, Barrian, Longgang District, Shenzhen, China 518129 t (86–755) 25328888 f (86–755) 83106190 www.sgsgroup.com.cn 中国・深圳・龙岗区坂田吉华路430号江瀬工业园4栋SGS大楼 邮编: 518129 t (86–755) 25328888 f (86–755) 83106190 e sgs.china@sgs.com



Date: DEC 07, 2018

Page 2 of 12

Test Rec	Test Requested					
1.	Per applicant's request, for compliance with the selected requirement(s) of ASTM F963-17 Standard Consumer Safety Specification on Toy Safety. Refer to test result page(s) for details.					
	ASTM F963-17 Standard Consumer Safety Specification for Toy Safety	PASS				
	Client's Requirement – Total Lead content	PASS*				
2.	Tracking label per Consumer Product Safety Improvement Act (CPSIA) of 2008 section 103 tracking labels for children's products.	SEE RESULT PAGE*				
3.	CPSIA section 101 - Total Lead content					
	CPSIA section 101(f) (1) – Lead in paint/similar surface coating material	PASS				
	Client's Requirement – Lead in paint/similar surface coating material	PASS*				
	CPSIA section 101(a) (2) – Lead in accessible substrate materials (Including Children's Metal Jewelry)	PASS				
	Client's Requirement – Lead in accessible substrate materials (Including Children's Metal Jewelry)	PASS*				

Remark: Test item(s) with "" is(are) not in the scope of CNAS accreditation

******** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ********

Signed for and on behalf of SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch Testing Center

Liu Junjie, Tony Section Manager CNAS Approved Signatories



Ouyang Qin, Cansy Operation manager CNAS Approved Signatories



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unavulual and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, prease contact us at telephone:(86-75) 8307 1443, or email: CN.Doccheck@gs.com

1945.0 19 Filman. - Charlos Contracting Sign Contractin



Test Report

No.: T51810280372TY

Date: DEC 07, 2018

Page 3 of 12

Results:

ASTM F963-17 STANDARD CONSUMER SAFETY SPECIFICATION FOR TOY SAFETY

AS SPECIFIED IN ASTM F963-17 STANDARD CONSUMER SAFETY SPECIFICATION ON TOYS SAFETY

Clauses relevant to the item:

<u>Clause</u> 4	Description Safety Requirements	<u>Result</u>
4.1	Material Quality **	Pass
4.2	Flammability Test	Pass
		(See Result Page)
4.3	Toxicology	<u>,</u>
4.3.5	Heavy Elements	
	4.3.5.1 Heavy Elements in Paint/Similar Surface Coating Materials	Pass
		(See Result Page)
	4.3.5.2 Heavy Metal in Substrate Materials	Pass
		<u>(See Result Page)</u>
4.5	Sound-Producing Toys	Pass
4.7	Accessible Edges	<u>Pass</u>
4.9	Accessible Points	<u>Pass</u>
4.11	Nails and Fasteners	Pass Pass
4.15	Stability and Over-Load Requirements	Pass
4.25	Battery-Operated Toys	<u>N/C</u>
5	Safety Labeling Requirements	
5.2	Age Grading Labeling	Pass
5.16	Promotional Materials	Pass
6	Instructional Literature	
6.5	Battery-Operated Toys	<u>N/C</u>
7	Producer's Markings	
7.1	Producer's Markings	Pass
8.5	Normal Use Testing	Pass Pass
8.7	Impact Test	Pass
8.8	Torque Test	Pass
8.9	Tension Test	Pass
8.10	Compression Test	Pass

N/C=Not Conducted as per client's request

** Visual Examination





Date: DEC 07, 2018

Result Page:

Flammability Test (Clause 4.2) Flammability Test on Solid

<u>Sample</u> POP-UP SHOP Burning Rate (inch/sec) DNI

Requirement: A toy / component is considered a "flammable solid" if it ignites and burns with a self-sustaining flame at a rate greater than 0.10 in/sec along its major axis.

DNI = Did Not Ignite

ASTM F963-17, Clause 4.3.5.1 – Heavy Elements in Paint/Similar Surface Coating Materials

Method: With reference to CPSC-CH-E1003-09.1

Method: With reference to ASTM F963-17 Clause 8.3

Analysis was performed by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES)

Total Lead Content

Test Item(s)						
MDL (ppm)						
Client's Limit (ppm)						
Total Limit (ppm)						
Specimen Description	Alias No.	Tracing No.	Result(s) (ppm)			
 White coating on wood (Body) + Red w/ light red coating in hardboard (Body) w/ Grey, white coating (Button) 	3	1	ND			
 Black coating on hardboard (Body) + Silvery w/ grey coating on hardboard & plywood & wood (Body, screw) 	3	2	ND			



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions of Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions</u>. Terms-en-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Cilent and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document tip of the daw. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. **Attention:** To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 83106190 www.sgs.group.com.cn the swith xks@cKxmak.etwat.aute.gtm.china 518129 t (86-755) 25328888 f (86-755) 83106190 www.sgs.group.com.cn the xit xks.shown.etwat.etwat.aute.gtm.china 2554by.04.214.4054054154.5054542 ms/s 518129 t (86-755) 52528888 f (86-755) 83106190 e sgs.china@sgs.com



Date: DEC 07, 2018

Page 5 of 12

Soluble Heavy Metal Content

Test Item(s)	Pb	Sb	As	Ва	Cd	Cr	Hg	Se
MDL (ppm)	5	5	2.5	10	5	5	5	10
Migration Limit (ppm)	90	60	25	1000	75	60	60	500

Specimen No.	Alias No.	Tracing No.	Mass of trace amount (mg)	Adjusted Migration Result(s) (ppm)							
1	2	2	/	ND	ND	ND	ND	ND	ND	ND	ND
2	2	16	/	ND	ND	ND	ND	ND	ND	ND	ND
3	2	17	/	ND	ND	ND	ND	ND	ND	ND	ND
4	2	18	/	ND	ND	ND	ND	ND	ND	ND	ND

Specimen Description:

- 1. White coating on wood (Body)
- 2. Red w/ light red coating in hardboard (Body)
- 3. Black coating on hardboard (Body)
- 4. Silvery w/ grey coating on hardboard & plywood & wood (Body, screw)

Note: - ppm = parts per million

- $1\% = 10000 \text{ mg/kg} = 10000 \text{ ppm} = 10000 \text{ }\mu\text{g/g}$
- MDL = Method Detection Limit
- ND = Not Detected (lower than MDL)
- Migration results of eight elements shown are of the adjusted analytical results
- The result(s) is (are) calculated using the minimum specimen weight for composite test.
- As received, test portion of grey, white coating (Button) is(are) less than 10 mg, therefore such component(s) was(were) not tested for certain migration elements, as specified in ASTM F963-17 Clause 8.3.3.6 (2) Selection of Test Portions
- Soluble Heavy Metal Content : Result(s) of specimen No.1 is(are) extracted from report No. T51810251397TY.



overleaf, available on request or accessible at http://www.sgs.com subject to Terms and Conditions for Electronic Documents at htt Attention is drawn to the limitation of liability, indemnification and advised that information contained hereon reflects the Company' Client's instructions, if any. The Company's sole responsibility i transaction from exercising all their rights and obligations under except in full, without prior written approval of the Company. An appearance of this document is unlawful and offenders may be pri results shown in this test report refer only to the sample(s) tested an	the Company subject to its General Conditions of Service printed (<u>enfTerms-and-Conditions_aspx and for electronic format downents,</u> <u>a)/www.conditions_aspx and for electronic format downents,</u> <u>a)/www.conditions_aspx and conditions/Terms of Conditions appx.</u> <u>a)/www.conditions.appx and conditions/Terms of this downent is findings at the time of its intervention only and within the limits of s to its Client and this document does not exonerate parties to a the transaction documents. This document cannot be reproduced y unauthorized alteration, forgery or falsification of the content or secuted to the fullest extent of the law. Unless otherwise stated the id such sample(s) are retained for 30 days only. <u>Soort & certificate, please contact us at telephone:(86-755) 8307</u></u>
SGS Bldg, No. 4, Jianghao Industrial Park, No. 430, Jihua Road, Bantian, Longgang District, Shenzhen, China 5	18129 t (86-755) 25328888 f (86-755) 83106190 www.sgsgroup.com.cn
中国·深圳·龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 5	18129 t (86-755) 25328888 f (86-755) 83106190 e sgs.china@sgs.com



Test Report No.: T51810280372TY Date: DEC 07, 2018 Page 6 of 12

ASTM F963-17, Clause 4.3.5.2 – Heavy Elements in Substrate Materials

Method (non-metallic materials): With reference to CPSC-CH-E1002-08.3

Method (metal materials): With reference to CPSC-CH-E1001-08.3

Method: With reference to ASTM F963-17 Clause 8.3

Analysis was performed by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES)

Total Lead Content

Test Item(s)					
MDL (p	ppm)			10	
Clienť	's Limit (ppm)			40	
Total L	Limit (ppm)			100	
Specir	nen Description	Alias No.	Tracing No.	Result(s) (ppm)	
	eam plywood (Body, scanner) + Brown hardboard (Body) + Dark own hardboard (Body)	1	1	ND	
	d plastic (Cash register, button) + Transparent plastic film (Body) Transparent dry glue (Holder) + Cream plastic (Holder)	1	2	ND	
	ey plastic (Screw) + Laminated white plastic w/ multi-color printing ard)	1	3	25	
	ansparent plastic (Screen) + Translucent plastic (Scanner) + ght grey plastic (Nut)	1	4	ND	
	Il silvery plastic (Screw, nut) + White plastic (Scanner, button) + ange plastic (Button)	1	5	ND	
6. Silv	very metal screw	4	1	17	
7. Silv	very metal long screw	4	2	ND	
8. Silv	very metal nut	4	3	ND	
9. Silv	very metal thick screw	4	4	ND	



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx. Attention is drawn to the limitation of ilability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cillent's instructions, if any. The Company's sole responsibility is to its Cilent and this document does not exconerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) test ad shample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN_Doccheck@ess.com

ASSBbg, No. 4, Jarghao Industrial Park, No. 430, Jhua Read, Bantian, Longgang Distrid, Shenzhen, China 518129 t (86-755) 25328888 f (86-755) 83106190 www.sgsgroup.com.cn 中国・深圳・龙岗区坂田吉华路430号江瀬工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328888 f (86-755) 83106190 e sgs.china@sgs.com



Test Report No.: 1

No.: T51810280372TY

Soluble Heavy Metal Content

Test Item(s)	1			Pb	Sb	As	Ва	Cd	Cr	Hg	Se
MDL (ppm)				5	5	2.5	10	5	5	5	10
Migration Li Clays	mit (ppr	n) Other	Than Modeling	90	60	25	1000	75	60	60	500
Migration Li	imit (ppr	n) Model	ling Clays	90	60	25	250	50	25	25	500
Specimen No.	Alias No.	Tracing No.	Mass of trace amount (mg)		Adj	usted I	Migratio	on Resu	llt(s) (p	pm)	
1	2	1	/	ND	ND	ND	ND	ND	ND	ND	ND
2	2	3	/	ND	ND	ND	ND	ND	ND	ND	ND
3	2	4	/	ND	ND	ND	ND	ND	ND	ND	ND
4	2	5	/	ND	ND	ND	ND	ND	ND	ND	ND
5	2	6	/	ND	ND	ND	ND	ND	ND	ND	ND
6	2	7	/	ND	ND	ND	ND	ND	ND	ND	ND
7	2	8	/	ND	ND	ND	ND	ND	ND	ND	ND
8	2	9	/	ND	ND	ND	ND	ND	ND	ND	ND
9	2	10	/	ND	ND	ND	ND	ND	ND	ND	ND
10	2	11	/	ND	ND	ND	ND	ND	ND	ND	ND
11	2	12	/	ND	ND	ND	ND	ND	ND	ND	ND
12	2	13	/	ND	ND	ND	ND	ND	ND	ND	ND
13	2	14	/	ND	ND	ND	ND	ND	ND	ND	ND
14	2	15	50.9	ND	ND	ND	ND	ND	ND	ND	ND



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.gg.com/en/Terms-and-Conditions.gapx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.gg.com/en/Terms-and-Conditions.gapx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.gg.com/en/Terms-and-Conditions/Terms-en-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document. advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Cilent and this document does not exconerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document calls to except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are relatined for 30 days only. Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN_Docheck@ggs.com

15538bg No.4, Alargina Industrial Plant, No.430, Jihua Road, Bantian, Longgang District, Shenzhen, China, 518,129 t (86-755) 25328888 f (86-755) 83106190 www.sgsgroup.com.cn 中国・深圳・龙岗区坂田吉华路430号江源工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328888 f (86-755) 83106190 e sgs.china@sgs.com



Test Report

No.: T51810280372TY

Date: DEC 07, 2018

Page 8 of 12

Specimen Description:

- 1. Cream plywood (Body, scanner)
- 2. Brown hardboard (Body)
- 3. Red plastic (Cash register, button)
- 4. Dark brown hardboard (Body)
- 5. Transparent plastic film (Body)
- 6. Cream plastic (Holder)
- 7. Bright grey plastic (Nut)
- 8. Grey plastic (Screw)
- 9. Dull silvery plastic (Screw, nut)
- 10. Laminated white plastic w/ multi-color printing (Card)
- 11. Translucent plastic (Scanner)
- 12. White plastic (Scanner, button)
- 13. Orange plastic (Button)
- 14. Transparent plastic (Screen)
- Note: ppm = parts per million
 - $1\% = 10000 \text{ mg/kg} = 10000 \text{ ppm} = 10000 \text{ }\mu\text{g/g}$
 - ND = Not Detected (lower than MDL)
 - MDL = Method Detection Limit
 - Migration results of eight elements shown are of the adjusted analytical results
 - The result(s) is (are) calculated using the minimum specimen weight for composite test.
 - As received, test portion of transparent dry glue (Holder) is(are) less than 10 mg, therefore such component(s) was(were) not tested for certain migration elements, as specified in ASTM F963-17 Clause 8.3.5.3 (2) – Selection of Test Portions
 - Soluble Heavy Metal Content : Result(s) of specimen No.1 is(are) extracted from report No. T51710291751TY-01.
 - Soluble Heavy Metal Content : Result(s) of specimen No.2 is(are) extracted from report No. T51810243248TY.
 - Soluble Heavy Metal Content : Result(s) of specimen No.3 is(are) extracted from report No. T51810270231TY.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions/Terms-and-Conditio</u>



Date: DEC 07, 2018

Page 9 of 12

As specified in Consumer Product Safety Improvement Act (CPSIA) of 2008 section 103 tracking labels for children's products.

- Tracking label found on the packaging:

- 1) Name: HAPE INTERNATIONAL AG
- 2) Location: MADE IN CHINA NBCN BL0152 0818
- 3) Date: NBCN BL0152 0818

4) Cohort information: NBCN BL0152 0818

- Tracking label found on the product:

- 1) Name:HAPE INTERNATIONAL AG2) Location:NBCN BL0152 0818
- 3) Date: NBCN BL0152 0818
- 4) Cohort information: NBCN BL0152 0818
- Note: The tracking label assessment was based on the submitted samples and the information provided by the applicant. There was no verification on the validity of such information.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx.and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/T

1945.0 19 Final: Active Concentration (1993) (1994) (199



Test Report No.: T51810280372TY Date: DEC 07, 2018 Page 10 of 12

CPSIA - Lead in Paint/Similar Surface Coating Materials

Method: With reference to CPSC-CH-E1003-09.1 - Standard Operating Procedure for Determining Lead (Pb) in Paint and Other Similar Surface Coatings

Test Item(s)	Lead (Pb)		
Client's Limit (ppm)	40		
Permissible Limit (ppm)	90		
Specimen Description	Alias No.	Tracing No.	Result(s) (ppm)
 White coating on wood (Body) + Red w/ light red coating in hardboard (Body) w/ Grey, white coating (Button) 	7	1	ND
 Black coating on hardboard (Body) + Silvery w/ grey coating on hardboard & plywood & wood (Body, screw) 	7	2	ND

Note: - ppm = parts per million

- ND = Not Detected (lower than MDL)
- MDL = Method Detection Limit = 10 ppm
- 1% = 10000 mg/kg = 10000 ppm
- The result(s) is (are) calculated using the minimum specimen weight for composite test.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document fails advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or appearance of this document is unawful and offenders may be prosecuted to the fullest extent of the aw. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-75) 8307 1443, or email: CN.Doccheck@gs.com

1945. 01 6 Mint. - Alengiao Industria Park, No. 430, Jina Road, Bartian, Longgang District, Sherchen, China 518 129 t (86–755) 25328888 f (86–755) 83106190 www.sgsgroup.com.cn 中国・深圳・龙岗区坂田吉华路430号江瀬工业园4栋SGS大楼 邮编: 518129 t (86–755) 25328888 f (86–755) 83106190 e sgs.china@sgs.com



Test Report No.: T51810280372TY Date: DEC 07, 2018 Page 11 of 12

CPSIA - Lead in Accessible Substrate Materials

Method (non-metallic materials): With reference to CPSC-CH-E1002-08.3 - Standard Operation Procedure for Determining Total Lead (Pb) in Non-Metal Children Product

Method (metal materials): With reference to CPSC-CH-E1001-08.3 - Standard Operating Procedure for Determining Total Lead (Pb) in Children's Metal Products (Including Children's Metal Jewelry)

Те	Lead (Pb)			
Cli	ent's Limit (ppm)			40
Ре	rmissible Limit **(ppm)			100
Sp	Result(s) (ppm)			
1.	Cream plywood (Body, scanner) + Brown hardboard (Body) + Dark brown hardboard (Body)	5	1	ND
2.	Red plastic (Cash register, button) + Transparent plastic film (Body) w/ Transparent dry glue (Holder) + Cream plastic (Holder)	5	2	ND
3.	Grey plastic (Screw) + Laminated white plastic w/ multi-color printing (Card)	5	3	25
4.	Transparent plastic (Screen) + Translucent plastic (Scanner) + Bright grey plastic (Nut)	5	4	ND
5.	Dull silvery plastic (Screw, nut) + White plastic (Scanner, button) + Orange plastic (Button)	5	5	ND
6.	Silvery metal screw	6	1	17
7.	Silvery metal long screw	6	2	ND
8.	Silvery metal nut	6	3	ND
9.	Silvery metal thick screw	6	4	ND

** Permissible Limit applies to a children's product manufactured after 14 August 2011 (Public Law 110-314 (Consumer Product Safety Improvement Act of 2008) and its Amendments Public Law 112-28)



Unless otherwise agreed in writing, this document is issued by the Company subject to overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Condition subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms- Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defir advised that information contained hereon reflects the Company's findings at the time of is function from exercising all their rights and obligations under the transaction docume except in full, without prior written approval of the Company. Any unauthorized alteration appearance of this document is unlawful and offenders may be prosecuted to the fullest ex- results shown in this test report refer only to the sample(s) tested and such sample(s) are ret Attention:To check the authenticity of testing / inspection report & certificate, pleas 1443, or email: CN.Doccheck@gs.com	<u>a.aspx</u> and, for electron <u>s-and-Conditions/Term</u> ed therein. Any holder ts intervention only an locument does not ex nts. This document ca n, forgery or falsificati tent of the law. Unless ained for 30 days only.	ic format documents, is-e-Document.aspx, r of this document is d within the limits of onerate parties to a annot be reproduced on of the content or otherwise stated the
SGS Bldg, No. 4, Jianghao Industrial Park, No. 430, Jihua Road, Bantian, Longgang District, Shenzhen, China 518129 t (86-755) 25328888		www.sgsgroup.com.cn
中国·深圳·龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328888	f (86-755) 83106190	e sgs.china@sgs.com



Date: DEC 07, 2018

Page 12 of 12

Note: - ppm = parts per million

- ND = Not Detected (lower than MDL)
- MDL = Method Detection Limit = 10 ppm
- 1% = 10000 mg/kg = 10000 ppm
- The result(s) is (are) calculated using the minimum specimen weight for composite test.

N.B.: - Only applicable clauses were shown.

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.sapx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions.sapx</u> and, for electronic format documents, subject to its General Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions.rems-en-Document.aspx</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Cilent and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com (SSSbb, 04, Langta husdating Ruk, 04, Junkared Bathan Langsang)Bathd, Sharden, China 518129 t (86-755) 25328888 f (86-755) 83106190 www.sgs.com.on remail: CN.Doccheck@sgs.com